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CUSTOMER NAME: RIZHAO FENGHUA SCAFFOLDINGS CO., LTD NG00k
ADDRESS: NO. 08, JINMING RD, JUFENG, LANSHAN, RIZHAO, SHANDONG,

CHINA
Sample Name . FORMWORK PROP
Product Specification : 1720-3000; 54*3; 65*2.59mm
Product or Lot No. . RFH-D004
Manufacturer . RIZHAO FENGHUA SCAFFOLDINGS CO., LTD

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

R——
Test Required . Destructive Testing on Single Prop

SGS Ref. No. : QDIN2209004908CM

Ref. Standard : AS 3610:1995 Amendment NO.1 2003 Appendix A
Date of Receipt : Sep 26, 2022

Testing Start Date : Sep 26, 2022

Testing End Date : Oct 12,2022

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Service (Shanghai)Co., Ltd.

zien Wors

Ziven Wang
Authorized signatory

Unless otherwise agreed in writing, this document |a Issusd by the Company subject to its General Conditions of Service printed
ovarleaf, available of request or accessible at hty a.comian/Tarms-and- candlllons aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic ocumenls at é) s-and-Conditions/Terms-a- Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction !asuaﬁeﬂnea'ﬂ\eril'n Any holder of this document is
advisad that Information contained hereon reflects the Company’s findings at the time of its Intervention only and within the limits of
Client’s Instructions, if any. The Company’s sole responsibility is fo its Client and this document does not excnerate parties to a
transaction from axercising all their rights and under the This cannot ba r

except in !ull wlthout prior wrmen apnroval of the Comvany Any hori forgery or falsification of the content or
to lha lulla&l extanl of the law. Unless otherwise stated the
resulls shown In thls lest re| ort refer unly Io the sample{s] tesled and such ssmple{s] ale relalned rm :m aa:u only

\.|.. ition: ,.. B o riif

1]
3

N0, alocmsa East Kan_ g Disit, Shangtai, Chin, 201319 1(86-21)61196300  F(B6-21) 61191853 /69183920  www.5gsgroup.com.cn
E - L - BB 5 B 159760S @5 201319 L(86-21)61196300  f(B6-21)61191853/68183020 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)




TEST REPORT

No. : SHIN2209017770CM
Date: Oct 12, 2022

Page: 2of 6
Summary of Result(s):
No. Test Item Test Method Result Conclusion
Destructive Testing on Single | AS 3610:1995 Amendment
1 ) See Result /
Prop NO.1 2003 Appendix A
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;
/- Not Apply to the judgment.

Original Sample Photo(s):

Minimum Extension Maximum Extension
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Test Item: Destructive Testing on Single Prop
Test Method: AS 3610:1995 Amendment NO.1 2003 Appendix A
Specimen Description:
No. Adjustable Outer Inner Sample Height of the
Height(mm) Tube(mm) Tube(mm) Weight(kg) Test L(mm)
1720
1 1720~3000 65.94 54.43 16.44
3000

Test Procedure:

1. Place the Adjustable steel prop on the steel plane, adjust the steel prop to test height specified by
client.

2. Apply a compression load progressively on the prop, the eccentricity of load point L/200.The test
assembly is considered to have failed when it is unable to carry the applied load or has exhibited
unacceptable deformation. See the following drawing for details.

3. Record the failure load and the failure mode.

Test Assembly
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Test Result:
Strength )
o Maximum
] Average Limit ]
) Test | Maximum ] Working
Specimen ] ) Maximum State
Height Load Failure Mode Load
No. (mm) FkN) Load Load c "
mm apaci
F(kN) Capacity (EN) Y
(PRy,kN)
The top of the sample is
1 1720 276.04
deformed
The top of the sample is
2 1720 217.74 239.43 149.64 99.76
deformed
The top of the sample is
3 1720 22451
deformed
The sample latch is
4 3000 94.48
deformed
The sample latch is
5 3000 63.59
deformed
81.71 51.07 34.05
The sample latch is
deformed
6 3000 87.06
The middle of the sample is
curved
Note:

Strength limit state load capacity per prop PRy= F /kska.

2. Coefficient of variation V=0.15, this value could be determined according to the table A2

Ks=1.6:

Ka=1:

Maximum working load capacity=ﬁ /1.5kska, where

Sample factor, this value could be determined by value of the coefficient of variation

according to the table Al

Modification factor for duration of load for steel product.
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Minimum Extension - In Test

Typical Failure Mode of Minimum Extension -
After Test

Maximum Extension - In Test

No.4 - After Test
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No.5 - After Test No.6 - After Test

*kkkkkkk End Of report********
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